
No. Material Code Picture Name Quantity No. Material Code Picture Name Quantity

1-1 1700300026 Vertical Frame 1 2-1 1400300018
Including 10 Kinds of

Parts as Below
1

1-2 1700300027 Chassis 1 2-2

1101000059

1101000056

1101000057

M6*20 Hexagon Socket

Screw * 2

M3*5   Hexagon Socket

Screw * 2

M4*10 Hexagon Socket

Screw * 2

1

1-3 1700300025 Power Supply Box 1

1-4 1100200002 3M Film 1

1-5 1101300061 Filament Holder Plate 1 2-4 1700200007
8GB TF Card and

Reader
1

1-6
1300300011

1300300009
Filament Holder Rod 1 2-5 1101900008

5mm*160mm

screwdriver
1

E10——Bill of Material

2-3

1101900004

1101900005

1101900006

1101900007

1101900011

1101900012

M1.5 Hex Wrench*1

M2.5 Hex Wrench*1

M2    Hex Wrench*1

M3    Hex Wrench*1

M4    Hex Wrench*1

M5    Hex Wrench*1

6
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No. Material Code Picture Name Quantity No. Material Code Picture Name Quantity

1-7 1101900013 Shovel 1 2-6  Power Line 1

2-7
1100200016
1101000048

M4      “T” Nut * 8

M4*8  hexagon socket

screw  * 8
1 2-8 1202200007 1.5M USB Cable 1

2-9 1300900003 Black Ribbon  * 10 1 2-10 1300600001 Teflon Tube 1

2-11 1100100042

Hot end * 1

M3*3 Black jackscrew *

2
1
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